
 6

 11

 2  3  4  5 1

 7  8  9  10

 12  13  14  15

 16  17  18  19  20

MAIN CABINET
1 PIECE

 LEG PANEL
2 PIECES

PUSHER
2 PIECES

FELT PAD
2 PIECES

PUCK
2 PIECES

LEFT LEG
2 PIECES

RIGHT LEG
2 PIECES

BLOWER
1 PIECE

PRE-INSTALLED

ALLEN WRENCH
1 PIECE

5/16” x 1-1/4” BOLT
12 PIECES

5/16” WASHER
12 PIECES

3 x 15 MM WASHER 
HEAD SCREW

12 PIECES

SCORER DISPLAY
2 PIECES

SCORER DISPLAY WIRE
1 PIECE

TIME DISPLAY WIRE
1 PIECE

TIME DISPLAY
1PIECE

BATTERY BOX
1 PIECE

H

V

H

V

H

V

    CATCHER COVER
2 PIECES

 21  22  23  24  25

 26  27  28  29  30

CONTROL BOX
1 PIECE

LEG LEVELER
4 PIECES

PRE-INSTALLED PRE-INSTALLED

PRE-INSTALLED PRE-INSTALLED

PRE-INSTALLED PRE-INSTALLED
PRE-INSTALLEDPRE-INSTALLED PRE-INSTALLED

PRE-INSTALLED PRE-INSTALLED PRE-INSTALLED

PRE-INSTALLED
PRE-INSTALLED

PUCK CATCHER
with LONG WIRE

1 PIECE

PUCK CATCHER
with SHORT WIRE

1 PIECE
GOAL BOX
2 PIECES

APRON CORNER
4 PIECES

 SIDE APRON
2 PIECES

 END APRON-A
1 PIECE

 END APRON-B
1 PIECE

G18405 Parts List

PRE-INSTALLED PRE-INSTALLED

TOP CORNER
4 PIECES

PRE-INSTALLED

T - NUT
12 PIECES

SQUARE NUT 
AND  SCREW

4 SETS

PRE-INSTALLED

!
WARNING:
CHOKING HAZARD
Small parts. 
Not for children under
3 yrs. 



Assembly Tips:
Attention: If you are using an electric screwdriver in the assembly, please set at low torque
and do not over tighten the hardware. When assembling individual parts, loosely tighten screws
until all screws are inserted, then tighten completely

Assembly Instructions
1. Find a clean, level place to begin the assembly of your Air Hockey table. The table will be
    assembled upside down and then turned over on its legs once the assembly completed. 
    This game table is heavy, and turning it over will require at least two strong adults.

2. Remove all the parts from the box and verify that you have all of the listed parts as shown
    on the parts identifier below. Carefully cut or tear the four corners of the box so that the 
    bottom of the box can be used as your work surface.

3. Attach the Left Leg (#2) and Right Leg (#3) to the Main Cabinet (#1) using Allen Head Bolts (#11) 
    and Flat Washers (#12) as shown in FIGURE 1.  Use #9 Allen Wrench to tighten Bolts.

4. Attach the Leg Panel (#4) to the Leg using Screws (#10) as shown in FIGURE 1.
TIGHTEN, BUT DO NOT STRIP OUT #10 SCREWS.

5. Screw Leg Levelers (#8) into Legs as shown in FIGURE 1.

FIG.1 #8

#2

#3

#3

#2
29

#4

15

19

30

#10

#11

#12

#13

#10

#4

                                             PARTS REQUIRED:
1 pc - #1 Main Cabinet 2 pcs - #4 Leg Panel 12 pcs - #10 Screw
2 pcs - #2 Left Leg  4 pcs - #8 Leg Leveler 12 pcs - #11 Bolt
2 pcs - #3 Right Leg  1 pc - #9 Allen Wrench 12 pcs - #12 Washer



16

17

1814

21

20

28

 

WARNING: 
1) Do not mix old and new batteries.
2) Do not mix alkaline, standard (carbon zinc), or rechargeable (nickel-cadmium) batteries.
3) Do not dispose of batteries in fire, batteries may explode or leak.

 

- Unscrew and remove cover. - Insert 4 AA Batteries . - Return cover and insert Screw.

A
B C

6. Unscrew screw using a screwdriver and open the battery box, Insert (4) AA batteries (not included) 
in the order of polarity as shown on the inside of battery box, Then close using a screwdriver. 
Turn on the power by turn the on/off switch of battery box. (If the game will not be used for a long 
period of the time, we recommend that the batteries be removed) 

ON/OFF 
SWITCH

FIG.2

 
(Batteries not included).

THIS STEP REQUIRES TWO OR MORE ADULTS. 
VERY CAREFULLY TURN THE TABLE OVER AND SET IT ON 

ITS LEGS.  BE CAREFUL, THE TABLE IS HEAVY.



POWER  ON/OFF - Slide the POWER ON/OFF Switch to turn the scoreboard ON or OFF

SOUND   ON/OFF - Press the SOUND button at any time to turn the sound ON or OFF.

MINUTES -  Press the MINUTES button to scroll through the playing time options

START/RESET - Press the START button to select the current time and begin playing the 
game. After the game is over, press the RESET button to RESET the scoreboard. Press and 
hold the RESET button for 3 seconds to RESET the scorer at any time

  START    MINUTES   SOUND    POWER ON

  RESET              ON/OFF   POWER OFF

SCOREBOARD OPERATION

CARE AND USE OF YOUR HOCKEY TABLE 

.2

rofdednetnisitcudorpsihT ROODNI .ylnoesu

.5 DO NOT
DO NOT
DO NOT
It is suggested that this table be placed close to wall thus allowing the air motor
cord to NOT be a trip hazard.  Always turn air motor off when table is not in use.

.6
.elbatehtnonaelrobmilc,tis

.7
8.

This will damage the legs..tignivomnehwelbatehtgard
.elbatehtnosknirdtes

For long life and best play from your air hockey table, apply spray furniture polish
to clean cloth and wipe down the playfield with air motor running to make the pucks
slide faster before first play and frequently thereafter.

3.
4. DO NOT operate the motor if the cord is damaged in any way.

Congratulations! You have now assembled your Hockey Table. Please note the Care and Use instructions below 
to ensure many years of trouble free use of your Hockey Table.

.1 Use only a suitable 120v AC household outlet, and insure the cord is not a trip hazard.


	45-6808_Instruction_Manual_GR_160418
	45-6808_02

